AF430 Parts List

Table of Contents

Cabinet

Air Cooled Parts
Water Cooled Parts
Compressor

Spout

Freezer

Gear motor

Control Box

Wiring Diagrams



Section VIII
Page 3

N
BN

CHASSIS
AND STORAGE
BIN ASSEMBLY
{FOR REFERENCE ONLY)

Y|/

TN,

A

78 120

Figure 8-1. AF-430 Cabinet.

AF-430
April 1978



Section VI

Page 4
Figure 8-1. AF-430 Cabinet.
INDEX PART REQ'D
NO. DESCRIPTION JhARAAN T L) . NMUMBER [NUMBER
AF-430 Cabinet No Number 1
1 Door, Ice Access (Orange w/C.R.S. Painted Cabinet) 02-2130-01 1
Door, Ice Access (Gray w/Stainless Steel Cabinet) 02-2130-02 1
2 Panel, Top (C.R.S.) Painted) A24799-004 1
Panel, Top (Stainless Steel) A24799-005 1
attaching parts, Index 2
Screw, No. 8 x 1-3/4 5/T Flat Hd 03-1419-19 4
3 insert, Plastic (43.44 ir. lg.) 15-0324-00 1
4 Strip, Moulding — Right Side 15-0620-01 1
attaching parts, Index 4 & 8
Screw, No. 8 x 378 S/T Flat Hd 03-1419-05 4
5 Strip. Moulding — Left Side 15-0578-01 1
attaching parts, Index 5 to 8
Screw, No. 8 x 3/8 S/T Flat Hd 03-1419-05 5
6 Panel, Upper — Left Front (C.R.S. Painted) A24795-003 1
Panel, Upper — Left Front (Stainless Steel) A24795-002 1
7 Bracket, Left Front A24787-001 1
attaching parts, Index % & 7
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 4
8 Panel, Lower —Left Front (C.R.S. Painted) A24796-003 1
Panel, Lower —Left Front {(Stainless Steel) A24796-004 1
AF430

September, 1987




Section VIl

Page 5
Figure 8-1. AF-430 Cabinet. Ycont'd}
INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER

attaching parts, Index 8
Screw, No. 8 x 1-1/2 S/T Flat Hd 03-1419-16 2

9 Panel, Right Front (C.R.S. Painted) A24794-003 1
Panel, Right Front {Stainless Steel) A24794-002 1
attaching parts, Index 4 & 9
Screw, No. 8 x 3/8 S/T Flat Hd 03-1419-05 Ref.

10 Cover, Storage Bin A27980-001 1
attaching parts, Index 10
Screw, No. 8 x 172 T/F Tap 03-1404-09 10

11 Grommet 13-0557-00 2

12 Bracket, Bin Thermo A27924-001 1

13 Holder, Tube A27922-001 1

14 Retainer, Tube A27923-001 1
attaching parts, Index 12, 13, 14 to 10
Screw, Thumb — No. 10-24 x 1/2 Knurled Hd 03-0727-00 4

15 Track Assembly, Door A28823-001 1
attaching parts, Index 15
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 6

16 Panel, Back (Galvanized Steel) A27033-003 1
attaching parts, Index 16
Lockwasher, No. 8 External Tooth — Carbon Steel Zinc Plated 03-1417-03 4
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 27

17 Panel, Right Side (C.R.S. Painted) A24800-003 1
Panel, Right Side (Stainless Steel) A24800-002 1

AF430

September, 1987



Section VIII

Page 6
Figure 8-1. AF-430 Cabinet (cont’d)
INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
attaching parts, Index 17
Screw, No. 8 x 172 T/F Tap (SS) 03-1404-10 5
18 Panel, Left Side (C.R.S. Painted) A27034 003 1

Panel, Left Side {Stainless Steel) A27034-002 1
attaching parts, Index 18
Lockwasher, No. 8 External Tooth — Carbon Steel Zinc Plated 03-1417-03 2
Screw, No. 8 x 12 T/F Tap (SS} 03-1404-10 3

AF-430

April 1978




Section Vil
Page 7

CONTROL

~ BOX
\\\\‘} ( r ‘//ﬁﬁjf (See Fig. 8-8)
§ MOTOR ~' | [ : M
he 9 PLATE I | g
. {Ref.) &
2 ‘\\\\\\||\I \\ . cec LA
AN //‘| L\ll | &\‘0\ |(\\ //"j
~ ‘ ; = ] . ‘:r,';':.’l
7 , {;"\\\ é?: :‘“:?
~ A I ' ' SIS
l -~ CHASSIS // Rl ~ 6 ¥ AR
- BASE— . ~ ~ N A
| - (Ref.} .~~~ . ~ ™~ Jfl_ R ks
- - \ \\\\\ 5 \\kﬁ/T
l ™
~ |
| ~
| IF
| &7
\ ST
~ | &
~_| &
~ \
e— 1 \J
78121
Figure 8-2. Major Assemblies - Air-Cooled Models.
AF-430

April 1978



Section VI

Page 8
Figure 8-2. Major Assemblies — Air-Cooled Models
INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
Major Assemblies - Air-Cooled Models No. Number Ref.
1 Bracket Assembly, Fan Motor and Mounting No Number 1
la Blade, Fan 18-3309-01 1
Pad, Vibration (p/0o Fan Motor) No Number 1
Nut, Fan Mounting {p/o Fan Blade) No Number 1
1b Bracket, Fan Mounting 18-0422-00 1
tc Motor, Fan 12-1576-01 1
attaching parts, Index 1c to 1b
Screw (p/o Fan Motor) No Number 4
attaching parts, Index 1 to Chassis base
Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated 03-1417-09 2
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2
2 Condenser - Air-Cooled 18-3717-01 1
attaching parts, Index 2
Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated 03-1417-09 2
Screw, No. 1/4-20 » 1/2 T/C Hex Hd 03-0571-00 2
3 Brace, Drier A09386-000 1
4 Drier 02-2426-01 1
attaching parts, Index 3 and 4
Screw, No. 10-16 x 3/4 S/T 03-1360-01 1
5 Tube (Reservoir Overflow to Drip Pan) 13-0079-03 1
6 Tube (Reservoir to Freezer Inlet) 13-0674-09 1
attaching parts, Index 5 and 6
Clamp (Index 5) 02-0535-00 1
Clamp {Index 6) 02-0694-00 2
AF-430

April 1978




Section VI

Page 9
Figure 8-2. Major Assemblies — Ajr-Conied Medels (Cont'd)
INDEX PART REQ'D
NO. DESCRIPTION “MUMBER | NUMBER
7 Reservoir 02-2217-01 1
Valve Assembly, Float iINot Shown) 02-2217-02 1
attaching parts, Index 7
Wing Nut (p/o Reservcir) No Number 1
8 Bracket, Mounting A20959-000 1
attaching parts, Index 8
Screw, No. 8-18 x 1/2 Phil Pan Hd 03-1572-01 2
9 Compressor 18-4500-01 1
(See Figure 8-4)
attaching parts, Index 9
Grommet 18-2200-28 4
Sieeve, Mounting 18-2200-27 4
Lockwasher, No. 5716 External Tooth - Carbon Steel Zinc Plated 03-1417-12 4
Washer, Special 03-1408-24 4
Screw, No. 5716-18 x 1-3/4 Hex Cap 03-1405-40 4
10 Control, Pressure - H?Q 11-0296-00 1
11 Bracket, Utility A27993 001 1
O-Ring 13 0617 26 1
attaching parts, Index 10 and 11
Nut, Pal 03-13924-00 1
Screw, No. 10-16 x 3/4 S/T 03-1360-01 2
12 Covering, Tube 13-0279-00 1
13 Tube, lce A28042-006 1
attaching parts, Index 12 and 13
14 Clamp, Hose 02-0179-02 1
AF430

September, 1987



Section VIl
Page 10

Figure 8-2. Major Assemblies — Air-Caoled Models (Cont'd)

INDEX
NO. DESCRIPTION

15 Cap, Freezer
16 Spout Assembly

(See Figure 8-5)
17 Gasket, Spout

attaching parts, Index 16 and 17

L

18 Freezer Assembly
(See Figure 8-6)

attaching parts, Index 18

Screw, No. 5716-18 x 3/4 Hex Cap

I

19 Coupling

EIEE

20 Pan, Drip

* KR

21 Gasket

* xR

22 Drivemotor Assembly
(See Figure 8-7)

attaching parts, Inde» 22

Screw, No. 1/4-20 x 1/2 Hex Cap

* o* w

23 Bushing, Snap

x % R

24 Tube, Bin Drain

Screw, No. 1/74-20 x 1 Soc-Hd Cap (SS)

Washer, No. 1/4 Internal Tooth - Phosphor Bronze

Lockwasher, No. 5/16 External Tooth - Carbon Steel Zinc Plated

Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated

PART REQ'D

NUMBER NUMBER
13-0815-01 1

No Number 1
13-0679-00 1
03-1417-07 2
03-1544-03 2
No Number 1
03-1417-12 3
03-1420-04 3
15-0675-01 1
A18153-000 1
13-0628-00 1
A31977-021 1
03-1417-09 4
03-1405-03 4
12-1213-10 1
No Number 1

AF430
September, 1987




Section VIII

Page 11
Figure 8-2. Major Assemblies — Air-Cooled Models (Cont'd)

INDEX PART REQ'D
NO. DESCRIPTION NUMBER NUMBER
25 Tube, Tygon 13-0674-06 1

attaching parts, Index 24, 25, 26
Clamp, Hose 02-1338-00 2
26 Drain Bin A27018-001 1
27 O-Ring 13-0617-11 1
attaching parts, Index 26, 27. 28 to 32
28 Top, Drain (screws into Index 26) 02-1741-00 1
29 Grommet 13-0557-01 1
30 Pad, Sealing 13-0806-01 1
31 Retainer, Insulation No Number 1
attaching parts, Index 31
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 3
32 Bin, Storage 02-2762-02 1
NOTE: See Figure 8-8 for replacement parts within the Control
Box Assembly.
AF430

September, 1987



Section VIII
Page 12

.~ " CABINET 7
BASE \

(REF.)

CONTROL
BOX
(SEE FIG. 8-8)

AF-430
April 1978

Figure 8-3. Major Assemblies - Water-Cooled




Section VIl

Page 13
Figure 8-3. Major Assemblies — Water-Conled Models
INDEX PART REQ'D

NO. DESCRIPTION NUMBER |NUMBER
Major Assemblies - Water-Cooled Model No Number Ref.

1 Condenser - Water-Cooled 18-3303-02 1
attaching parts, Index 1
Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated 03-1417-09 2
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2

2 Regulator Assembly, Water No Number 1
attaching parts, Index 2
Lockwasher, No. 1/4 External Tooth - Carbon Steel Zinc Plated 03-1417-09 2
Screw, No. 1/4-20 x 1/2 T/C Hex Hd 03-0571-00 2

2a Union, Half - No. 5/8-18 x 3/8 Flare 16-0677-01 1

2b Nipple Assembly, Pipe (w/Bracket) A156924-000 1

2¢ Coupling - 3/8 NPT x 3/8 Flare Brass 16-0355-00 1

2d Valve, Water Regulztor 11-0198-02 1

3 Brace, Drier A09386-000 1

4 Drier 02-2426-01 1
attaching parts, Index 3 and 4
Screw, No. 10-16 x 3/4 S/T 03-1360-01 1

5 Tube (Reservoir Overflow to Drip Pan) 13-0079-03 1

6 Tube (Reservoir to Freezer Inlet) 13-0674-09 1
attaching parts, Index 5 and 6
Clamp (Index 5) 02-0535-00 1
Clamp (Index 6) 02-0694-00 2

7 Reservoir 02-2217-01 1
Valve Assembly, Float (Not shown) 02-2217-02 1

AF-430

April 1978



Section VIl

Page 14
Figure 8-3. Major Assemblies -~ Warcr Cocled Maodals (Cont’d)
INDEX PART REQ'D
NO. DESCRIPTION JUMBER NUMBER
attaching parts, Index 7
Wing Nut (p/o Reservoir) No Number 1
8 Bracket, Mounting A20959-000 1
attaching parts, Index 3
Screw, No. 8-18 x 1/2 S/T Phil Pan Hd 03-1572-01 2
9 Compressor 18-4500-01 1
(See Figure 8-4)
attaching parts, Index 39
Grommet 18-2200-28 4
Sleeve, Mounting 18-2200-27 4
Lockwasher, No. 5716 External Tooth - Carbon Steel Zinc Plated 03-1417-12 4
Washer, Special 03-1408-24 4
Screw, No. 5/16-18 x 1-3/4 Hex Cap 03-1405-40 4
10 Control, Pressure - H2Q 11-0296-00 1
11 Bracket, Utility A27993-001 1
0O -Ring 13-0617-26 1
Bushing, Snap 12-1213-06 2
attaching parts, Index 10 and 11
Nut, Pal 03-1394-00 1
Screw, No. 10-16 x 3/4 S/T 03-1360-01 2
12 Covering, Tube 13-0279-00 1
13 Tube, Ice A28042-001 1
attaching parts, Index 12 and 13
14 Clamp, Hose 02-0179-02 1
15 Cap, Freezer 13-0815-01 1
AF-430

April 1978




Section VIl

Page 15
Figure 8-3. Major Assemblies — Water-Cooled Models (Cont’d)

INDEX PART REQ'D
NO. DESCRIPTION NUMBER | NUMBER
16 Spout Assembly No Number 1

(See Figure 8-5)

attaching parts, Index 16 and 17
17 Gasket, Spout 13-0679-00 1

Washer, No. 1/4 Internal Tooth - Phosphor Bronze 03-1417-07 2

Screw, No. 1/4-20 x 1 Soc-Hd Cap 03-1544-03 2
18 Freezer Assembly No Number 1

(See Figure 8-6)

attaching parts, Index 18

Lockwasher, No. 5/16 External Tooth - Carbon Steel Zinc Plated 03-1417-12 3

Screw, No. 5/16-18 x 3/4 Hex Cap 03-1420-04 3
19 Coupling 15-0575-01 1
20 Pan, Drip A18153-000 1
21 Gasket 13-0628-00 1
22 Drivemotor Assembly A31977-021 1

(See Figure 8-7)

attaching parts, Index 22

Lockwasher, No. 1/4 External Toth - Carbon Steel Zinc Plated 03-1417-09 4

Screw, No. 1/4-20 x 1/2 Hex Cap 03-1405-03 4
23 Bushing, Snap 12-1213-10 1
24 Tube, Bin Drain No Number 1

AF430

September, 1987



Section VII

Paye 16
Figure 8-3. Major Assemblies — Watar-Cnoled Models (Cont’d)
INDEX PART REQ'D
NO. DESCRIPTION . MUMBER NUMBER
RN A S BEs By SRSy eSS s |
25 Tube, Tygon 13-0674-06 1
attaching parts, Index 24, 25, 26
Clamp Hose 02-1338-00 2
26 Drain, Bin A27018-001 1
27 O-Ring 13-0617-11 1
attaching parts, Index 26, 27, 28 to 32
28 Top, Drain (Screws into Index 26) 02-1741-00 1
29 Grommet 13-0557-01 1
30 Pad, Sealing 13-0806-01 1
31 Retainer, Insulation No Number 1
attaching parts, Index 31
Screw, No. 8 x 1/2 T/F Tap 03-1404-09 3
32 Bin Storage 02-2762-02 1
NOTE: See Figure 8-8 for replacement parts within the Control
Box Assembly.
AF430

September, 1087




Section VIli

Page 17
78 127
Figure 8-4. Compressor Assembly
Figure 8-4. Compressor Assembly
INDEX PART REQ’'D
NO. DESCRIPTION NUMBER NUMBER
Compressor Assembly 18-4500-01 Ref.
(See Figure/Index 8-2/9 and 8-3/9
for next higher Assernbly)
1 Capacitor - w/cap 18-1901-33 1
2 Relay 18-2200-26 1
3 Overload 18-2200-25 1
AF-430

April 1978



Section VIl

Page 18
78123
Figure 8-5. Spout Assembly.
Figure 8-5. Spout Assembly.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER NUMBER
Spout Assembly No Number Ref.
(See Figure/Index £-2/16 and 8-3/16
for next higher Assz2mbly)
1 Tube, lce Discharge A26542-001 1
2 O-Ring 13-0617-41 1
3 Switch 12-1664-00 1
attaching parts, Index 3 to 4
Screw, No. 6-32 x 1 Flat Hd. Mach - Phil Recess 03-1418-38 2
AF-430

April 1978




Section VI

Page 19
Figure 8-5. Spout Acsembly (Cont’d )
INDEX PART REQ'D
NO. DESCRIPTION N JMBER NUMBER
Lockwasher No. 6 External Tooth - Phosphor Bronze 03-1417-01 2
Nut, No. 6-32 Hex Mach Screw 03-1406-01 2
4 Barrier, Thermal 02-2377-01 1
attaching parts, Index 4 to 6
Screw, No. 6-32 x 3/8 Flat Hd Mach - Phil Recess 03-1418-01 2
5 Actuator, Switch A27511-001 1
attaching parts, Index 5 to 6
Screw, Shoulder A25305-001 1
6 Spout A24934-001 1
AF-430

April 1978



Section VIII

Page 20
7
G
i
77-108A
Figure 8-6. Freezer Assembly — AF-430.
AF-430

April 1978




Section VIl

Page 21
Figure 8-6. Freezer Assembly.-.
INDEX PART REQ'D
NO. DESCRIPTION NUMBER NUMBER
Freezer Assembly No Number Ref.
{See Figure/Index 8-2/18 and 8-3/18
for next higher Assembly)
1 Plate, Spout A18430-002 1
attaching parts, Index 1
Washer No. 3 16 Non-Metallic 03-1409-14 1
Screw, No. 10-24 x 3/8 Phil Recessed Hd Sealing 03-1506-01 1
2 Hook, Cap A08162-000 1
3 Ring, Retaining 03-1558-03 1
* ¥
4 Cap A07701-000 1
5 Screw, Cap 03-0758-00 1
6 Washer A07699-000 1
7 Bearing/Retainer - w/Bearing A26707-001 1
7a Bearing 02-0695-00 1
7b O-Ring 13-0617-16 1
7c Retainer, Bearing (Order P/N A26707-001) No Number Ref.
8 O-Ring 13-0617-29 1
9 Auger A29622-001 1
10 Adaptor 08-0595-01 1
attaching parts, Index 10
AF430

September, 1987



Section VIl

Page 22
Figure 8-6. Freezer Assembly (Cont’d.)
INDEX PART REQ'D
NO. DESCRIPTION NUMBER NUMBER
Lockwasher, No. 5715 Helical Sprirg 03-1410-04 3
Screw, No. 5716-18 x 7.8 Hex Cap 03-1405-42 3
11 Gasket 03-1505-00 1
12 Bearing 02-0417-00 1
13 Seal, Water A18945-000 1
13a Seal, Upper {Fits on Index 9) No Number Ref.
13b Seal, Lower (Fits on top of Index 12) No Number Ref.
14 Freezer - (Repair Assembly) A29344-020 1
AF430

September, 1987




AF430 SERVICE PARTS

GEARMOTOR

ITEM PART

NUMBER NUMBER DESCRIPTION

1. 12-2059-01  Switch W

2. A27895-001 Housing

3. A27494-001 Centrifugal Sw. Kit

4. 03-1403-77  Screw

5. A30579-001 Shaft and Actuator

6. 03-1408-36  Washer

7. 02-1503-00 Grease seal

8. 03-1408-21  Washer

9. 03-1408-04 Washer

10. 02-2445-01  Output shaft

11. 03-1515-03  Retaining ring

12 03-1602-01  Woodruff Key

13. 02-2444-01  Output gear

14. 02-1505-00 O-ring

15. 03-0774-11  Roll pin

16. A28166-001 Gear Case

17. 03-1408-39 Washer

18. 03-1408-40 Washer shim

19. 02-2439-01  Second gear and
third pinion

20. 03-1408-41  Washer

21. 03-1408-38 Washer

22. 02-2438-01  First gear and
second pinion

23. A28165-021 Gear box cover

24, 02-1504-00 Grease seal

25. 02-1501-00 Bearing

26. 03-1408-08 Washer

27. A31978-001 Rotor for A31977

A28160-001 Rotor for A28151
28. 12-2302-01  Stator for A31977
12-1400-01  Stator for A28151

29. A28168-001 Fan

30. A17047-002 Motor Housing
with bearing

31. A25835-001 OQil

32. A31977-021 Complete Gear Mot
Assembly

September, 1987
Page 23



Section VIII
Page 27

T
___AD
T T T T T S e e e e e — —  —  —  — e — — —— — e — - — \
A Pran . \
Y .,.“A\. i \w. A
I v < PR
Va PRI
LY ! Vo
vy _ , (N
VA 7 AN ’ AN
AT ’ [
[ /i. ¢ \
o — .-'/ / \
(VERNRY -- .
AR ™ \ N )
£ Yo N o

N e

\ /
/N,
©

4

Afuiniviod i \- S ...../............/.... oy /

~

~ e
‘ ~ L)
~ ‘e-

CONTROL BOX
(REFERENCE ONLY)

RN

/ &)

/W/mmm
/ S

77124

Figure 8-8. Control Box Assembly.

AF-430
April 1978



Section VIl

Page 28
Figure 8-8. Control 3oy Asceribly — AF-<30.
INDEX PART REQ'D
NO. DESCRIPTION . NUMBER NUMBER
Control Box Assembly - AF-430 No Number Ref.
(See Figure 8-2/8-3
for next higher Assembly)
1 Control, Low-Pressure 11-0420-01 1
attaching parts, Index 1
Screw, No. 6-32 x 174 Pan Hd 03-1403-02 2
2 Control, Hi-Pressure (Water-Cooled Model) 11-0388-02 1
attaching parts, Index 2
Screw, No. 6-32 x 174 Pan Hd 03-1403-02 2
3 Control, Auger Delay 11-0402-01 1
attachig parts, Index 3
Screw, No. 6-32 x 174 Pan Hd 03-1403-02 2
4 Grommet 13-0557-00 4
5 Switch, Toggle 12-0426-01 1
6 Thermostat, Bin 11-0354-00 1
attaching parts, Index 6
Screw, No. 8-32 x 3/8 Phil Recess Pan Hd 03-1403-17 2
7 Board, Terminal 12-0813-04 1
attaching parts, Index 7
Screw, No. 8-32 x 374 Phil Recess Pan Hd 03-1403-21 2
8 Bushing, Snap 12-1213-12 1
AF430

September, 1987




N S1INA 1I0A 0ObZ-002 NO 335N IHIM (348 =d %
SLINA L70A 021-001 NO G3SN 3HM  3LIHM =M >

N

aum\,uﬁm 10h LOW, JCOW ONINYN 321 TYWHON
NV S
NI NMOHS ST104YLNOD 1V
g/2 AL
Ho LM oneaHL NIG ATQdnS SLINN L70A 0Ob2-002 ¥OA $3215 35N3 XVYA ONV SLINN 1T0A 0Z1-001 404
WNSSInz H3IMO ATddNS ¥3MOJ 40 S3IAIS o SINZWIHADIY IOV1II0A e A1ddNS ¥IMOJ 40 3ALS

3INIT NO ATINO C3Y 3SNnd
ujz ne/i JO¥INOD 38NSS3Idd

HILVM-0T
' —N

ya H109 NO A3¥IND3Y S3SN4 H3o0hd M04 3LV IeIAVN I35
NU AlddNS H3MOd
HYLIMS Z 1081NOD

3aNSS53dd 3Y¥NSS3ud 01
HJLIMS iN0dsS

Q3GNNOYS 39
1SNW LINN SIHL

/ HILIMS
H3iSYA
1 L R
ERETe = o i
5390V \ quvoa |
FIYNIWSE I L
Ha @ #a _
%083 HOLIDVAY)
NOILONT T AHYIS
HOSS 38aA "
*
- Otz —H H 8IM - —-——
Ao J ne 18 ¥3LSYA 1nods
v S x i HOLIMS —— ng R
"8 m ‘ u ) a/A dini IVISONyIHL HOLIMS HOLIMS
J— A
o ICRET I . IvONamINGD | | 319901 LI
— . . )
49 foq ! " Do
- -1 - Ag—— - — r-d ey
®5 \_\l!/ PR '
,/ £ » 2 -- -
~ 8 N 311SN4
¥Oo13 0N -
Toq e
A

\ // fs
A08LINOD

/ AVI3C 230NV
HOLON |

- , 3NS5 35 - -
uommuuusoi,é\i‘s\ 104 IND J HINOD
it 4 H3ivM 0T ECLELELE Dmmumn

I V@ e H‘H |

X08 10YiINOD NI¥VN

Figure 7-1. Wiring Diagram AF-430 - Air-Cooled.

Section VIl
Page 2

AF-430
April 1978



Section VI
Page 3

m\mf . 7\m
HOLIMS
FUNSS3dd

Yy 9
-
HOLIANS
3ASS 3

va HILIPA
7~ "¥DNI9IN3D

e /
\ 32\ 4NOD

— ONY3H |
# N8

l¥ DYHINDD umjmwmaa

H31VM-C

1IN
3aNSS3dd H

TOHANY
IYNSSIyd O

HILIMS
LN0dS

HOLIMS
HILSVYA

5}

X086 NOIHLINNT
405538an0D

J0-L558L2Y

4 SSIYANDD / M\m\o

JOLIN

N\

s

o SHNA A D92-902 NO QFSA 3HIAA Q3N = 8 X
SLINA TP 321 001 NO GISN FYIM ILIHM =M
FIOA ONPAYN 401 IVINGON
NI NAAOHS ST0HINDD TV
NddnS
u3M0d SLINT DA De- L2 H04 el S3ZIS 354 XVN ONY ——= m:z,)yg:oﬁ»mcwmﬁ%m%s
Aiagns @Oy a0 30 SININIHINDIY FOVII0A Lo e SR8
HICH NO 48IND e S35 '% 43084 ¥4 3v1g N 335 Wfi N> 0B In 390
J3aNNCHD 383 ”
1SN LINN SIHL
g30nv I quvos |
) _ _ 1 WNINYL |
e - { 1o 4 8 - )
HOLIDYaYD N 1 |_
LavLS '
b
4
..*, — _ &\>> -
NIg . HILSYN 1N0dS
¥ HILIMS 1viSOME3HL b OLMS
\;* Tini A RIS
TVONI4INID
! |
i i
H %8 - - - e \‘—’Jf\o -t a H—am—
4
T .
4
.
1o51n0d AY130 8390V
JEN55 384 1081NOD ZSzo aﬁzo
FERZVSoN 3NS5 3dd WNSSIHd %mmuun

Dm_
v & uh \H» ]

h-L FIL

ox
3
)
@©

WOH TEANTD NIVA

Figure 7-2. Wiring Diagram AF-430 - Water-Cooled.

AF-430
April 1978



